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1. SAMPLE DESCRIPTION F£ 54k
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Sample Name: Portable Power Station Sample Model: | BP1500B
FE A FR {45 20H8 5l L U FEmAY S
Manufacturer: Shenzhen Chief Power Electronics Co., LIMITED
13 P BRI T LR L 7 BR 2 =)
Address of manufacturer: | 203-205, 2nd Floor, Building 8, Yungu Phase 2, Pingshan 1st Road,
156 v H Liuxian Avenue, Xili Street, Nanshan District, Shenzhen
BRI T R L X8 T B AL K~ LD — 6 = 4% 4 8 #k 2 B 203-205
Factory: Jiangxi Chief Power Technology Co., LTD
L TLVE SRR A BR 2 7]
Address of factory: 133 Yishang Avenue, Economic and Technological Development Zones,
T Hih Yichun, Jiangxi Province
TLVIAE HARZLGT ORI R IX H/FKE 133 5

Battery Nominal 51.2v Rated Capacity: 25000mAh Trademark: /
Voltage: e R 1280Wh P
FEL PR PR
Charge Current: 13000mA Maximum 13000mA End Charge | 1250mA
%5 B EL Continuous Charge Current:

Current: 25 Lk 1 F

R ORHFEE T8 H LI
Cut-off Voltage: 4.75V Maximum 5000mA Limited 60V
2 11 R Continuous Charge

Discharge Current: Voltage:

B ORFFEETHCE FL IR 72 P PR ) R
Cells Number: 16 Cell Model: 13117169- Cell Rated 25000mAh
B AN H o 25Ah Capacity:

HLEUE A

Date of first receipt of samples: Dec. 09, 2022

B PR R H 2022 412 H 09 H
Date of Test: Dec. 09, 2022 to Dec. 21, 2022
Far H 2022 £ 12 HO09 H # 2022 412 H 21 H

Date of second receipt of samples:

SRR 3]

Sept. 25, 2023
2023 409 H 25 H

Report Compiled: f, ,]\ﬁ‘g
il

Tt Gl

Checked by: .% -3%

%
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ek
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2. REFERENCE METHOD %% 75 1%
UN "Manual of Tests and Criteria" ST/SG/AC.10/11/Rev.7/Amend.1/Subsection 38.3
BeaE GRIGEFPRHEFMY (8 7 &7 1) 38.3 71

3. EQUIPMENT LIST % &7 ¥

Name of equipment /Model Serial No.
WAL S TAS]
Altitude Simulation Testing Machine

HADL e 22 AR i A6 AR SE-4299

STP-GKDY1000

High Fast Temperature&Humidity Chamber

PR AL A SE-2106
ZJ-KSWB1000C/20

Vibration Machine

PRaNAL & SE-1199
DC-2200-26

Shock Machine

Mitkh o & SE-4298
SY10-200

Explosion-proof high temperature box

77 48 el AR SE-4467
STP-GWF150A

Extrusion testing machine

PRI SE-135
BE-6045

Battery Charge And Discharge System

CER L G SE-4387

CE-6008n-120V50A-H

High-performance battery detection system

e I e FL TR D AR SE-4537
CT-4001-10V300A-NFF

Temperature and humidity indicator

IR SE-4469
HTC-1

Temperature and humidity indicator

T T SE-4470
HTC-1

Digital multimeter

Her iR SE-4429
115C

Electronic scale

LT AT SE-4455
TCM-60E-150A

Data Logger

B R AR SE-4431
LR8431-30

A ZEE MRS FRAE Code: AB-AB-131-a
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4. ENVIRONMENTAL CONDITIONS OF THE TEST ¥ 214

Temperature: (2045) °C R.H.: (25~75) %RH
W AH S B
5. TEST ITEM AND CONCLUSION i1 H & 4516
ITEM SAMPLE NUMBER STANDARD CONCLUSION
T H FE g PATARUE ZEie
Altitude simulation 1= EEA5 1 ZIR, %R
EBAEE GRIGA
Thermal test F WETFMY (BT
G B WfEIT 1) 38.3 F
Vibration #f B1~-B2, B3~B4 gt
IDgHoT e bR ER
Shock i The sample has
ST/SG/AC.10/11/Rev. passed the items
External short circuit 4 %5 4% 7/Amend1 of UN "Manual of
Tests and
Crush #J% C1~C5, C6~C10 Criteria"
ST/SG/AC.10/11/
Overcharge i & 7t H2 B5~B6, B7~B8 Rev.7/Amendl/Su
) bsection 38.3
Forced discharge & fill i F. C11~C20, C21~C30

Notes i H:
B1~B2: Batteries at first cycle in fully charged states;
DA 1A TR A B 5 4 A IR A 1) R
B3~B4: Batteries after 25 cycles ending in fully charged states;
B 25 AN TR A S 57 4 e RIS B HL
B5~B6: Batteries at first cycle in fully charged states;
NER 1 AN TR A ) 7 4 78 FER AR B R v
B7~B8: Batteries after 25 cycles ending in fully charged states;
NER 25 AR S 57 4 A HURAS Y F
C1~C5: Cells at first cycle at 50% of the design rated capacity;
A 1A RO JE S 50% B AE 25 EIRAS IR LS
C6~C10: Cells at 25 cycle at 50% of the design rated capacity;
N 25 AR A 50% A e 2 ERAS IR LS
C11~C20: Cells at first cycle in fully discharged states;
NER 1A FE I A B 5 A TR HER A ) RS
C21~C30: Cells after 25 cycles ending in fully discharged states.
e 25 TR S e AT RS I HLE .

Code: AB-AB-131-a
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6. TEST METHOD illli J5 2
Tests T.1 to T.5 shall be conducted in sequence on the same cell or battery. Tests T.6 and T.8
shall be conducted using not otherwise tested cells or batteries. Test T.7 may be conducted using
undamaged batteries previously used in tests T.1 to T.5 for purposes of testing on cycled batteries.
In order to quantify the mass loss, the following procedure is provided:
Mass loss(%) = (M1-M2) / M1x100
Where Mz is the mass before the test and Mz is the mass after the test. When mass loss does not
exceed the values in Table blow, it shall be considered as “no mass loss”.
/NI RS B R DA T I AT AR T.1 2 T.5. 356 T.6 A1 T.8 NEAE A A 3 Aaliend it st el it . 3k
5 T.7 AT M RS AERES T.1 22 T.5 i I R 4R st iiAT,  DAREIINAE 25 7 Fi e Hied ) PR v
R BRI T
J A5 (%)= (M1-M2)/M1 *100
X My BIRRATR R, Mo 25 PR . WitESURAEE TRITIEUE, I

BHR .
Mass M of cell or battery Mass loss limit
R BT M o B4 R PR A
M<1g 0.5%
1gsM<75¢ 0.2%
M>75g 0.1%

T.1 Altitude simulation
Test cells and batteries shall be stored at a pressure of 11.6 kPa or less for at least six hours at ambient
temperature (20 = 5 °C).
Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture
and no fire and if the open circuit voltage of each test cell or battery after testing is not less than 90% of
its voltage immediately prior to this procedure. The requirement relating to voltage is not applicable to
test cells and batteries at fully discharged states.
T.1 m R
G A AN L R AE s 8 T BT 11.6 TIAFIFREE IR A (20°45°C) FAAE D 6 /M.
BORAUESHEMTCER . o ok, o, ok, IF HARA R S s b e 1
Ja IFF % B R AN /N T A AT IX — SEIG AT FL 1) 90% . A 9% HE He ()2 SRANE T 56 28 HIR S 1)l e
O FH FL

T.2 Thermal test
Test cells and batteries are to be stored for at least six hours at a test temperature equal to 72 + 2°C,
followed by storage for at least six hours at a test temperature equal to - 40 £ 2°C. The maximum time
interval between test temperature extremes is 30 minutes. This procedure is to be repeated until 10
total cycles are complete, after which all test cells and batteries are to be stored for 24 hours at ambie
nt temperature (20 + 5°C). For large cells and batteries the duration of exposure to the test temperature
extremes should be at least 12 hours.
Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture
and no fire and if the open circuit voltage of each test cell or battery after testing is not less than 90% of
its voltage immediately prior to this procedure. The requirement relating to voltage is not applicable to
test cells and batteries at fully discharged states.
T.2 #i
TRIE FEC A FE S JE R AR IG5 7242°C I TR D 6 /NI, B BRI %

T-40+2°C 5T AR D 6 /N o PR 10 Tk 2 2 T P B DK (1] (8] B A9 30 43+ e LR P 5 03
17, SERC10 IR, ¥ A G S eI SRR A (2045°C) RAFIN 24 /INF o o T K2 HEGE R R
b, R ER T AR IO B (P I 8] 22 /D R 12 /N

AN=ZERNRBBERATE Code: AB-AB-131-a
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EORBGAMHEMET . THFR. TR, TR K, I H ARl A al b E 1
JG I FF i B AN T HAEHEATIX — 06 AT FUR 1Y) 90%. A % LR LR AN IE T 58 A IR 2 1) K6
AR .

T.3 Vibration

Cells and batteries are firmly secured to the platform of the vibration machine without distorting the cells
in such a manner as to faithfully transmit the vibration. The vibration shall be a sinusoidal waveform with
a logarithmic sweep between 7 Hz and 200 Hz and back to 7 Hz traversed in 15 minutes. This cycle
shall be repeated 12 times for a total of 3 hours for each of three mutually perpendicular mounting
positions of the cell. One of the directions of vibration must be perpendicular to the terminal face.

The logarithmic frequency sweep shall differ for cells and batteries with a gross mass of not more than
12 kg (cells and small batteries), and for batteries with a gross mass of more than 12 kg (large
batteries).

For cells and small batteries: from 7 Hz a peak acceleration of 1 gn is maintained until 18 Hz is reached.
The amplitude is then maintained at 0.8 mm (1.6 mm total excursion) and the frequency increased until
a peak acceleration of 8 gn occurs (approximately 50 Hz).A peak acceleration of 8 gn is then maintained
until the frequency is increased to 200 Hz.

For large batteries: from 7 Hz to a peak acceleration of 1 gn is maintained until 18 Hz is reached. The
amplitude is then maintained at 0.8 mm (1.6 mm total excursion) and the frequency increased until a
peak acceleration of 2 gn occurs (approximately 25 Hz). A peak acceleration of 2 gn is then maintained
until the frequency is increased to 200 Hz.

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture
and no fire during the test and after the test and if the open circuit voltage of each test cell or battery
directly after testing in its third perpendicular mounting position is not less than 90% of its voltage
immediately prior to this procedure. The requirement relating to voltage is not applicable to test cells
and batteries at fully discharged states.

T.3 &)

AR B [ TRV &, AH S AR A el B AT LA R i AL 4Rk 5l . IRBH M
FEIESRBIY, WEOETRI N 7 #2200 2%, FRIE] 7 #2%, BN 15 ot X IR
SANK LR B RS 22 A A [ B T 12 Wk, R 3 N . Hdh—ANMRSh 7 A 40 S S
HEH,

PEXRTEINZ T, SRR 2 12 T o f S Fl st CRASA/NEL ), A 12 Fo8 &%
ORI CRBS ) A AT AN .

XA L I 7 BRZETTAR, ORF 1 gn BRI, EEIIFRILE) 18 #f2%. A5 KR
TRERFFAE 0.8 2K (B8 1.6 oK), FRHEINMAR B 3 KINE LA E] 8 gn (BIFL1 )y 50 #2%) - ¥
NI FEORFFTE 8 gn B EISARIY N E) 200 ##2% .

SPRBU A : M 7 BRZETITAG, REF 1 gn BOBCKIIEREE, ELEIPARIAS] 18 #idh. RIS R IRIEIRSF
7£0.8 2K (EATHE 1.6 2=2K) JFHEINIIR BRI KINERIE S 2 gn (PAFRLN 25 26D R Kk
JEIRFRTE 2 gn BB IS 200 ##2% .

BORESHEMICEN . o oA, oMo K, IF BN R O s e 2 =
AN B 222 7 A b RS S RIS I % AN N TAEREAT X — 1B AT HL R 1K 90%. A S H 2Lk
ANiEE T 58 A T8 H PR S PR R R FL I

T.4 Shock

Test cells and batteries shall be secured to the testing machine by means of a rigid mount which will
support all mounting surfaces of each test battery.

Each cell shall be subjected to a half-sine shock of peak acceleration of 150 gn and pulse duration of

6 milliseconds. Alternatively, large cells may be subjected to a half-sine shock of peak acceleration of
50 gn and pulse duration of 11 milliseconds.

Each battery shall be subjected to a half-sine shock of peak acceleration depending on the mass of the
battery. The pulse duration shall be 6 milliseconds for small batteries and 11 milliseconds for large
batteries. The formulas below are provided to calculate the appropriate minimum peak accelerations.

A ZEE MRS FRAE Code: AB-AB-131-a

7 T 5 e e e e WERE S 51ES =\ Hontline

X ENEE HE SR G M LT K E27%E 1 @ X ()\\HWM:'
40 4EEHE: (86)0755-26014772 >, 00-003-0500
m www.anbote chn
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N Minimum peak acceleration Pulse duration
Baljery el N TRF SR 1
150 gn or result of formula
Small batteries /N Hiith Acceleration(gn)= (100850 ) 6 ms
mass *

whichever is smaller
50 gnor result of formula
30000 J

mass *

whichever is smaller
* Mass is expressed in kilograms.

11 ms

Large batteries K7 Hijth Acceleration(gn)= (

Each cell or battery shall be subjected to three shocks in the positive direction and to three shocks in
the negative direction in each of three mutually perpendicular mounting positions of the cell or battery
for a total of 18 shocks.
Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture
and no fire and if the open circuit voltage of each test cell or battery after testing is not less than 90% of
its voltage immediately prior to this procedure. The requirement relating to voltage is not applicable to
test cells and batteries at fully discharged states.
T.4 it

TRy R OVRT FEL L FH U [ S QR T AERERL b, SRS MG F b BT e 3 i .

TN B2 5 K INE S 150 gn AU RREENT H] 6 2R R IEsL P . ANid, KRBT
D22 2 e KNI FE 50 gn BRI [A] 11 Z2A0 2 1R sZ Pt o

BEAS RS 32 2 10 52 ol ORI 8 Bk T R b ) B o 6o /N TR Rt ) bk 4R B2 17y 6
=, WP RBL A R RES TR 11 =R, B A R T 568 1) B M PR 3 f KDk %

A FON B L ATE = A A L L) PN B P 22 B T A ) TR T R 2 5 =y, BEAETE AR
Wi m&z =, SHLE52 18 k.

BORESH TSSO A, oMok K, IF BAaA 0 O s it e i 5
J BT U AS /N F- AR AT — B AT FLUR ) 90% . 75 S8 HLE (U BLRANIE F T 52 A BORIRES 156
O HL .

T.5 External short circuit

The cell or battery to be tested shall be shall be heated for a period of time necessary to reach

a homogeneous stabilized temperature of 57+4°C, measured on the external case. This period of time
depends on the size and design of the cell or battery and should be assessed and documented. If this
assessment is not feasible, the exposure time shall be at least 6 hours for small cells and small
batteries, and 12 hours for large cells and large batteries. Then the cell or battery at 57+4°C shall be
subjected to one short circuit condition with a total external resistance of less than 0.1 ohm.

This short circuit condition is continued for at least one hour after the cell or battery external case
temperature has returned to 57+4°C, or in the case of the large batteries, has decreased by half of the
maximum temperature increase observed during the test and remains below that value.

The short circuit and cooling down phases shall be conducted at least at ambient temperature.

Cells and batteries meet this requirement if their external temperature does not exceed 170°C and
there is no disassembly, no rupture and no fire during the test and within six hours after the test.

T.5 AR %

XA RS B R, ST — B EEAI TR), A A58 0 1 T P 3 1 &) B A i T
57+4°C, X B[R] AT B e T HUS B I B N T, 6 TR AN RS (RIS ARG A e % . 4l
VEEATIZPRUTAL, DU/ PR F Y % B ) () N 22 /R 6 /N, RS H R B P v 1) R R I ] 9 %2 />
Frsl 12 /N, SRJE, B EUHIIE 57+4°C &2 S AN/ T 0.1 BRA 6 B4 45 1F

A ZEE MRS FRAE Code: AB-AB-131-a
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X —F R AR A AR HE B F B AN R IR FE [ B 57+4°C JEHr2k a0 1 /N, B R H bR - O T
A1 P R 6 T WL B e e I IR — 2 2 — FF RIS T i B AR .

FEL A AN P B BN 22 A0 2 TR IR

EORBGAMH AR AR 170°C,  JFHARRIE R L5 )5 6 /N A TeHik, ok
., Tiltk.

T.6 Impact / Crush
Impact (applicable to cylindrical cells greater than 18 mm in diameter)
The sample cell or component cell is to be placed on a flat smooth surface. A 15.8 + 0.1mm diameter,
at least 6 cm long, or the longest dimension of the cell, whichever is greater, Type 316 stainless steel
bar is to be placed across the centre of the sample. A 9.1 + 0.1 kg mass is to be dropped from a height
of 61 + 2.5 cm at the intersection of the bar and sample in a controlled manner using a near frictionless,
vertical sliding track or channel with minimal drag on the falling mass. The vertical track or channel used
to guide the falling mass shall be oriented 90 degrees from the horizontal supporting surface.
The test sample is to be impacted with its longitudinal axis parallel to the flat surface and perpendicular
to the longitudinal axis of the 15.8 = 0.1mm diameter curved surface lying across the centre of the test
sample. Each sample is to be subjected to only a single impact.
Crush (applicable to prismatic, pouch, coin/button cells and cylindrical cells not more than 18 mm in
diameter)
A cell or component cell is to be crushed between two flat surfaces. The crushing is to be gradual with a
speed of approximately 1.5 cm/s at the first point of contact. The crushing is to be continued until the
first of the three options below is reached.
(a) The applied force reaches 13 + 0.78 kN;
(b) The voltage of the cell drops by at least 100 mV; or
(c) The cell is deformed by 50% or more of its original thickness.
Once the maximum pressure has been obtained, the voltage drops by 100 mV or more, or the cell is
deformed by at least 50% of its original thickness, the pressure shall be released.
A prismatic or pouch cell shall be crushed by applying the force to the widest side. A button/coin cell
shall be crushed by applying the force on its flat surfaces. For cylindrical cells, the crush force shall be
applied perpendicular to the longitudinal axis.
Each test cell or component cell is to be subjected to one crush only. The test sample shall be observed
for a further 6 h. The test shall be conducted using test cells or component cells that have not
previously been subjected to other tests.
Cells and component cells meet this requirement if their external temperature does not exceed 170°C
and there is no disassembly and no fire during the test and within six hours after this test.
T.6 i/

ity GEHTEAANT 18 Z KM EFIE HE)

R RS B R ETBAE TR G R T L, — AR 316 ZUANGHANEERIE IR e 0, SRR ELAR
15.8+ 0.1 2K, KEE/D6 HK, siHCHRKmIINE, M FHZKH. 591+ 0.1 Trop)EHE
M 61 + 2.5 JEUK AL Bk SRR AR Ak, R — AN WP 35ch BEHE I . R A A RE g d /N 3 B
PO EEE N LA ELE BV TE T 5] SRR K SCER IR 90 EIE T .

e HRE, PN SR AT I S RTBE A PO B4 15.8 + 0.1 2K 2 ih 3k
MR . kAL — .

= Y e

PR BAEE. 4838 Ml /40 B M B AR/ T 18 Z KA RAE )
K RO B R S TE AP T [ BY e, B 7 BEBRM IR, 7228 — AN n b R T B K
N L5 JERIFP . BrERRER AT, EBHBLLT =M —:

(a)  jhnry/iERE] 13 £ 0.78 T4

(b)  HLSHIHE TR 100 Z44K; 5

(©)  HUVARTEIA 2 J5an 5 1) 50%8% LA I .

—HXBR K. BRI 100 Z2(REGEL, B SE 2 /D I8 R B 50%, BPA]fEkRIE
Ho

A ZEE MRS FRAE Code: AB-AB-131-a
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PRIV B P S I M B B 19— Tt o L T0/ASE T TR PRSI MCH PR T T o (BT P S I M5 il
3 5L A7 TR i
B U FRR B RS A — R R . R RS 6 /N o 106 A FH 2 ) R e A
TG P RS B i RS REAT
FORAGEAH RSN R E A 170°C,  JF HAERKE R Ktle)m 6 /N A, &
Ko

T.7 Overcharge
The charge current shall be twice the manufacturer's recommended maximum continuous charge
current. The minimum voltage of the test shall be as follows:
(a) When the manufacturer’'s recommended charge voltage is not more than 18V, the minimum voltage
of the test shall be the lesser of two times the maximum charge voltage of the battery or 22V.
(b) When the manufacturer's recommended charge voltage is more than 18V, the minimum voltage of
the test shall be 1.2 times the maximum charge voltage.
Tests are to be conducted at ambient temperature; the duration of the test shall be 24 hours.
Rechargeable batteries meet this requirement if there is no disassembly and no fire during the test and
within seven days after the test.
T.7 dERE
78 FEL R IAT A 2B A 1 o V) B KRR 78 R BRI R % o X6 R /N R IS A R
(a) il i W H Fe HL FEL AN KT 18 AR, 356 4 i /0 HEL S N2 e FEL L i K7 R P s ) P £ B
22 PR N
(b) il @A Fe L L KT 18 AR, 136 Ay /) H s N D9 e R 78 R LS ) 1.2 e
BRI NAEPA IR B T AT, #EAT RIS IS TR Ny 24 /N .
FERT] 78 AR IR G AR T AR J5 7 RN A, oK.

T.8 Forced discharge

Each cell shall be forced discharged at ambient temperature by connecting it in series with a 12V D.C.
power supply at an initial current equal to the maximum discharge current specified by the manufacturer.
The specified discharge current is to be obtained by connecting a resistive load of the appropriate size
and rating in series with the test cell. Each cell shall be forced discharged for a time interval (in hours)
equal to its rated capacity divided by the initial test current (in ampere).

Primary or rechargeable cells meet this requirement if there is no disassembly and no fire during the
test and within seven days after the test.

T.8 Sl
RN N AEIRIRE TS 12 (R B A IR BCAE RS U v e 5T i 3 7 25 2 1) e RO L FEL IR R 2%
4R s

R34 R/ IR AR P P A7 ey S e FE b R B, TS 4 BB IR . XA FL AT
SRS, BRI TE] ORI NS HAUE R AR B B (R o
FOR R HUR BT 78 o SR AR I R TR AR 5 7 RIS, Tol K.

A ZEE MRS FRAE Code: AB-AB-131-a
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7. TEST PROCEDURE 2%

Marking %5 740

v

Pretreatment Tl &b

v
v v v v

B1~B2, B3~B4 C1~-C5, C6~C10 B5~B6, B7~B8 C11~C20, C21~C30

v

Altitude simulation

e LAY

v

Thermal test

i v v v
¢ Overcharge Forced discharge
>4
——— Crush Filk KRR )
Vibration Rz}

v

Shock il

v

External short circuit
AR

¢ v \ 4 v

'

Analysis #4f 4bBE

A ZEE MRS FRAE Code: AB-AB-131-a
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8. DATA Mk F ks

T.1 Altitude simulation 7= & 1541

Page 11 of 15
% 11 7 L 15 7

No. Pre-test AT After test )5 Mass Voltage | Whether leakage,
5 Mass Voltage Mass Voltage loss loss venting,
R & HL 5 & HE | BETH | RS disass?_mbéx¢/N)
g K (%) (%) rupture, fire
TR | B FHKG) |eT) HIEH, A,
i, WA K G
145
Bl 15.96 5.192 15.96 5.192 0.00 0.00 N
B2 15.88 5.186 15.88 5.185 0.00 0.02 N
B3 15.98 5.181 15.98 5.181 0.00 0.00 N
B4 15.92 5.188 15.92 5.187 0.00 0.02 N
T.2 Thermal test Il
No. Pre-test AT After test i 5 Mass Voltage | Whether leakage,
% Mass Voltage Mass Voltage loss Loss venting,
R H R H JRESTH | BT disass?_mbg/{,/N)
g g (%) (%) rupture, fire
RNV e L HIEH, A, R
e, WA K G
14
B1 15.96 5.192 15.96 5.181 0.00 0.21 N
B2 15.88 5.185 15.88 5174 0.00 0.21 N
B3 15.98 5.181 15.98 5.169 0.00 0.23 N
B4 15.92 5.187 15.92 5.177 0.00 0.19 N
T.3 Vibration #&3)
No. Pre-test iR AT After test It 5 Mass Voltage | Whether leakage,
s Mass Voltage Mass Voltage loss Loss venting,
JR HLUE i s | RETH | R disassi_mbg/{,/N)
3 g (%) (%) rupture, fire
Frilg) | TR TR RO HIEN, A
&, WA K G
1)
B1 15.96 5.181 15.96 5.180 0.00 0.02 N
B2 15.88 5.174 15.88 5.174 0.00 0.00 N
B3 15.98 5.169 15.98 5.169 0.00 0.00 N
B4 15.92 5.177 15.92 5.176 0.00 0.02 N
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T.4 Shock it

Peak acceleration: 43.2 gn, Pulse duration: 11 ms
WEEIERE: 43.2.gn,  FkPHEF[H]: 11 ms

No. Pre-test JIl i iy After test Il )5 Mass | Voltage | Whether leakage,
IAS] Mass | Voltage Mass Voltage loss Loss venting,
Joi & L Ji & HE | RETH | AETH disassembly,
Trikg) | RV) | Trka) | RV) (%) (%) rupture, fire (Y/N)

XSk, HF, W
i, BERMEAR (2

1)
B1 15.96 5.180 15.96 5.179 0.00 0.02 N
B2 15.88 5.174 15.88 5.174 0.00 0.00 N
B3 15.98 5.169 15.98 5.168 0.00 0.02 N
B4 15.92 5.176 15.92 5.176 0.00 0.00 N
T.5 External short circuit #h#5%5 %
No. %m'5 Peak temperature (°C) Whether disassembly, rupture, fire (Y/N)

IR e BE, R, BRI

Bl 57.4 N

B2 58.7 N

B3 58.3 N

B4 57.5 N

T.6 Crush #JE
No. %5 Peak temperature (°C) Whether disassembly, fire (Y/N)
% e JE B, K GBI

C1 24.4 N

C2 23.9 N

C3 23.6 N

C4 247 N

C5 23.8 N

C6 23.7 N

Cc7 24.0 N

C8 23.9 N

C9 23.6 N

C10 24.1 N

A ZEE MRS FRAE Code: AB-AB-131-a
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T.7 Overcharge i J& 7t H

No. %5 Whether disassembly, fire (Y/N)
BLME, Ek (BIfR)

B5
B6
B7
B8

z2|Z21Z2|12

T.8 Forced discharge 7 ] Jit H,

No. %5 Whether disassembly, fire (Y/N)
AT, #k G

C11
Cl12
C13
Cl4
C15
Cl6
Cl7
C18
C19
C20
Cc21
Cc22
C23
C24
C25
C26
c27
C28
C29
C30

Z2|1Z2\1Z2\1Z2|Z|1Z2|1Z2|1Z2|12|1Z2|1Z2|1Z2|1Z2|12|1Z2|1Z2|12|Z2|12|2

AN=ZERNRBBERATE Code: AB-AB-131-a
it TREEFRIIITELRER G EEHEEFSEEF AUV IVESE2ESFIEFX (\, Hotline
f£H: (86)0755-26014772 O 400-003-0500

com www.anbotek.com.cn
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9. PHOTOS OF THE SAMPLE #£ /i1

Battery Hiith

Cell H:t5

Cuanwavmowmo

01234567

i)

b

8 91011121314151617 18192

Portable Power Station
Model: BP1500B

Rated Capacity: 1280Wh

Battery Capacity: 51.2V=25000mAh

AC Input: 220-240V~,50Hz(1200W Max)

MPPT Input: 10-60V=13A,400W Max(Car Port/Solar Energy)

ACx2 Output: 230V~,50Hz,1500W(Waveform:Pure Sine Wave)

Type-C1 Output: 5V=3A9V=3A,12V=3A,15V=3A,20V=5A(100W Max)

Type-C2 Output: 5V=3A9V=3A,12V=3A,15V=3A,20V=5A(100W Max)
USB-A1/A2 Output: 5V=3A9V=2A,12V=1.5A(Single 18W Max/Double 15W Max)
USB-A3/A4 Output: 5V=3A9V=2A12V=1.5A(Single 18W Max/Double 15W Max)
DC5521x4/Cigarette Lighter Output: 12V=10A(120W Max)

Charge Temperature: 32-104°F(0-40°C)
Discharge Temperature: 14-113°F(-10-45°C)
Total Power: 1500W

A il WP\~ V5 4

YYMMDD
MADE IN CHINA
r 0

- —)

8 91011121314151617 1819202
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DECLARATION

FHE

1. Reference documents for the testing: UN "Manual of Tests and Criteria"
ST/SG/AC.10/11/Rev.7/Amend.1/Subsection 38.3
WAZ 3t BEHE GRIEAPRET MY CGE7RRZ1T1) 38.37

2. Test place Lab: Shenzhen Anbotek Compliance Laboratory Limited

Address: Zone South, 1/F., Building 2, Hengchangrong High-Tech Industrial Park,
Huangtian, Hangcheng Street, Bao'an District, Shenzhen, Guangdong, China
Mg 2 PRI A I A A6 R 2 7]

Huhk: TR RIS 22 XA A 1 B FE B 2R R Mk b b B 20 2R 1= R X

3. This report shall not be revised and deleted.
AR ANBEAE N BR -

4. As specified by the client, this report is transformed from Original report
18270BC20423901, which is issued on January 03, 2023, no new test item is involved.
The battery photos, the client, the manufacturer, factory name and the model has been
changed in this report has not changed the key materials, product design and
production process of the samples in the original report, nor has the production plant
changed.
PRAE P R, AN 72 18270BC20423901 AR B4t 1, R4k 45k T-20234£01H 03
H, AERHEATE o A4k TATE 7R A, RIERAL, SliEn, T AR
P, AR R BUR SRR TR A RSB RL, P B AR TR R .

5. The test results presented in this report are only relevant to the test sample.
AA s IR 45 A S g e i A 5%,

6. This report shall not be published as advertisement without the approval of
Shenzhen Anbotek Compliance Laboratory Limited.
AAR E AEAR LRI 2 A B3 A BR A~ =] B el 15 0 AR TEAE . 2.
7. This report shall not be copied partly without the written approval of Shenzhen
Anbotek Compliance Laboratory Limited.

FrRAR i EH], 5 WITCERYI 2 s U A AR A BR 22 =] 5 T L HEA IR &5 A58 B o
-- End of report --
- AR --
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